Proud to be part of @& el

N\ PCTEST

Ref 30.00 dBm

Center 5.58000 GHz
#Res BW 220 kHz

Occupied Bandwidth

Center Fraq: 5.5680000000 GHz
Avg|Hold:>100/100

Trig: Free Run
#Atten 20 dB

VBW 2.2 MHz

Total Power

17.702 MHz

Transmit Freq Error
x dB Bandwidth

-5.610 kHz
20.85 MHz

% of OBW Power
x dB

21.5 dBm

99.00 %
-26.00 dB

==
01:08:21 PM Au 01, 2021

Radio Std: None T

Radio Device: BTS

Span 50.00 MHz)
Sweep 1ms|

Low

Ref 30.00 dBm

Center 5.55000 GHz
#Res BW 430 kHz

Occupied Bandwidth

Center Freq: 5.550000000 GH
Trig: Free Run
#Atten 20 dB

VBW 4 MHz

Total Power

37.942 MHz

Transmit Freq Error
x dB Bandwidth

-25.891 kHz
41.46 MHz

% of OBW Power
x dB

iz
Avg|Hold:>100/100

Radio Device: BTS

Clear Write

Span 100.0 MHz)
Sweep 1ms|

21.1 dBm

99.00 %
-26.00 dB

Plot 7-121. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS2)

— Keysight Spectrum Analyzer - Occupied BW.
AL

AFGain:Low

Ref 30.00 dBm

Center 5.58000 GHz
#Res BW 220 kHz

Occupied Bandwidth

Center Fraq: 5.5680000000 GHz
Tri

o
#Atten: 20 dB

VBW 2.2 MHz

Total Power

18.924 MHz

Transmit Freq Error
x dB Bandwidth

-12.468 kHz
20.89 MHz

% of OBW Power
x dB

Avg|Hold:>100/100

22.2 dBm

99.00 %
-26.00 dB

02:21:23 PM Aux) 01, 2021
Radio Std: None

Radio Device: BTS

Span 50.00 MHz)
Sweep 1ms|

Plot 7-124. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 110), MCS2)

[ Keysight Spectrum Analyzes - Oceupied B

==
#IFGain:Low

Ref 30.00 dBm

T

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

\ Trig: Free Run

Center Freq: 5.530000000 GHz

#Atten: 20 dB

VBW 8 MHz

Total Power

75.527 MHz

Transmit Freq Error

x dB Bandwidth

14.053 kHz
81.90 MHz

x dB

% of OBW Power

11:58:56 AM AUQ 16, 2021
Radio Std: None

AvglHold: »100100

Radio Device: BTS

Sweep 1ms|

19.1 dBm

99.00 % uto Man

-26.00 dB .

Plot 7-125. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106, MCS2)

AFGain:Low

Ref 30.00 dBm

Center 5.55000 GHz
#Res BW 430 kHz

Occupied Bandwidth

Center Freq: 5.550000000 GHz
Trig: Free Run
#Atten 20 dB

VBW 4 MHz

Total Power

36.496 MHz

Transmit Freq Error
x dB Bandwidth

-10.481 kHz
41.11 MHz

% of OBW Power
x dB

Avg|Hold:>100/100

21.7 dBm

99.00 %
-26.00 dB

01:30:55 PM Au 01, 2021
Radio Std: None

Radio Device: BTS

Clear Write

Span 100.0 MHz)
Sweep 1ms|

Keysght Spectrum Ar
RL

Low

Ref 30.00 dBm

Center Freq: 5.5630000000 GH:
Trig: Free Run
#Atten: 20 dB

st e e AL

S

Occupied Bandwidth

VBW 8 MHz

Total Power

77.312 MHz

Transmit Freq Error
x dB Bandwidth

-45.195 kHz
86.99 MHz

xdB

i
Avg|Hold:>100100

% of OBW Power

B

03:26:21 PMAug 01, 2021
Radio Std: None TR
Radio Device: BTS

Clear Write

Span 200.0 MHz|
Sweep 1ms|

17.7 dBm

99.00 %
-26.00 dB

Plot 7-123. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n - Ch. 110), MCS2)

Plot 7-126. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106, MCS2)

FCC ID: BCGA2568
IC: 579C-A2568

7\ PCTEST’

Proud to be partof @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-14.BCG

Test Dates:

6/2/2021 — 8/26/2021

EUT Type:
Tablet Device

Page 50 of 569

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @& el

[ Keysight Spectrum Analyze - Occupied BW
[ T

Center Freq: 5.200000000 GHz
Trig: Free Run AvglHold:>100100
#Atten: 20 dB Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

Span 50 MHz

#Res BW 270 kHz VBW 2.7 MHz Sweep 1ms|

Occupied Bandwidth Total Power 26.7 dBm

18.061 MHz
-25.308 kHz
25.62 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

Plot 7-127. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 40, MCS3)

Low

Ref 30.00 dBm

A

Center 5.23000 GHz
#Res BW 430 kHz

Occupied Bandwidth

Center Freq: 5.230000000 GHz
Trig: Free Run
#Atten 20 dB

VBW 4 MHz

Total Power

38.019 MHz

Transmit Freq Error
x dB Bandwidth

-22.379 kHz
42.04 MHz

xdB

% of OBW Power

Avg|Hold:>100/100

Radio Device: BTS

Man|
Video BW|

4.0000 MHz,

Man

Span 100.0 MHz)
Sweep 1ms|

99.00 %
-26.00 dB

Plot 7-130. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 46, MCS3)

[ Keysight Spectrum Analyze - Occupied BW
[ T AN Bug 08, 2021
Std: None

Center Freq: 5.200000000 GHz
Trig: Free Run AvglHold:>100100
#Atten: 20 dB Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

Span 50 MHz

#Res BW 220 kHz VBW 2.2 MHz Sweep 1ms|

Total Power 27.7 dBm

Occupied Bandwidth

18.989 MHz
9.405 kHz
21.24 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

st

[ Keysight Spectrum Analyze - Occupied BW
[ T

#IFGain:Low

" gAtten: 20 dB

Center Freq: 5.210000000 GHz
Trig: Free Run

11:53:53 PM Aug 14, 202
Radio Std: None

AvglHold:>100100

Radio Device: BTS

Ref 30.00 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

VBW 8 MHz

Total Power

75.397 MHz

Transmit Freq Error
x dB Bandwidth

131.65 kHz
81.25 MHz

x dB

% of OBW Power

Sweep 1ms|

21.6 dBm

99.00 %
-26.00 dB

Plot 7-128. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 40, MCS3)

Vo S B~ GEe e B0 o

v 09:30:44 A Aug 25, 2021
Center Freq: 5.230000000 GHz Radio Std: Nane TraceiDetector
Trig: Free Run Avg|Hold:>100/400

#Aten: 20 dB

AFGain:Low Radio Device: BTS

Ref 30.00 dBm

Clear Write

r——

Center 5.23000 GHz
#Res BW 430 kHz

Span 100.0 MHz|

VBW 4 MHz Sweep 1ms|

Occupied Bandwidth Total Power 26.3 dBm
36.470 MHz
34.337 kHz

41.81 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

Plot 7-129. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 46, MCS3)

Plot 7-131. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 42, MCS3)

[ Keysight Spectrum Analyzes - Oceupied B

==
#IFGain:Low

Ref 30.00 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

\ Trig: Free Run

Center Freq: 5.210000000 GHz

#Atten: 20 dB

VBW 8 MHz

Total Power

77.181 MHz

Transmit Freq Error
x dB Bandwidth

87.198 kHz
81.75 MHz

x dB

% of OBW Power

08:20:22 P Aug 13, 2021

Radio Std: None

AvglHold: »100100

Radio Device: BTS

Sweep 1ms|

22.0 dBm

99.00 %
-26.00 dB

Plot 7-132. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 42, MCS3)
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Center Freq: 5.280000000 GHz
Trig: Free Run
#Atten 20 dB

Ref 30.00 dBm

Center 5.28000 GHz
#Res BW 220 kHz
Occupied Bandwidth
17.760 MHz

Transmit Freq Error

x dB Bandwidth 21.29 MHz

-36.758 kHz

10:07:

Avg|Hold:>100/100

Span 50.00 MHz)
Sweep 1ms|

VBW 2.2 MHz

Total Power 1.35 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

918, 2021

Radio Std: None

Radio Device: BTS

[ ==

[ Keysight Spectrum Analyze - Occupied BW
[ T

Trace/Detector

\ Trig: Free Run
#Atten: 20 dB

ES
#IFGain:Low

Center Freq: 5.270000000 GHz
AvglHold:>100100

Radio Std

Radio Device: BTS

Ref 30.00 dBm

Clear Write

Center 5.27 GHz

#Res BW 430 kHz VBW 4 MHz

Occupied Bandwidth Total Power
38.009 MHz

19.430 kHz
41.43 MHz x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-133. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 56, MCS3)

24.1 dBm

% of OBW Power

STATUS

Span 100 MHz;
Sweep 1ms|

99.00 %

-26.00 dB

[ Keysight Spectrum Analyze - Occupied BW
[ T

#IFGain:Low

Center Freq: 5.280000000 GHz
Trig: Free Run
" gAtten: 20 dB

AvglHold:>100100

A g 06, 2021
Std: None

Radio Device: BTS

KEYSIGHT i uZ500  Aen20dB  [Tng FresRun

Ref 30.00 dBm

#Res BW 220 kHz
Occupied Bandwidth
18.972 MHz

995 Hz
21.00 MHz

Transmit Freq Error
x dB Bandwidth

VBW 2.2 MHz

Span 50 MHz
Sweep 1ms|

Total Power 27.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

t RF
RL Couping AC  Corr CCorr Preamy: Off Gater OFf
@ Align. Auto FreqRef Int (S) W Path: Standard #IF Gain: Low
NFE OF

Scale/Div 10.0 dB

T

Center 5.2900 GHz
#Res BWW 820,00 kHz

Video BW 8.0000 MHz

Occupied Bandwidh

Total Power

Transmit Freq Ermor % of OBW Power
% dB Bandwidih xdB

Plot 7-134. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 56, MCS3)

Center Freq 5200000000 GHz
wglHald >1001100
Ratio St None:

Plot 7-137. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 58, MCS3)

Plot 7-136. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 54, MCS3)

Trace Type
Clear [ Wite:

Trace Average
Mau: Hold

Min Hold

Span 200 MHz|

Sweep 1.00 ms (1001 pts)

20.5dBm

= Keysight Spectrum Analyzes - Occupied BV

Center Freq: 6.270000000 GH;
i1

AFGain:Low

Ref 30.00 dBm

#Arten: 20 dB

i
ree Run Avg|Hold:>100100

T

Center 5.27000 GHz
#Res BW 470 kHz
Occupied Bandwidth
36.623 MHz
-T74 Hz
42.36 MHz

Transmit Freq Error
x dB Bandwidth

Span 100.0 MHz|
Sweep 1ms|

VBW 5 MHz

Total Power 26.6 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

02:10:02 PM Ausg 18, 2021
Radio Std: None

Radio Device: BTS

==

Trace/Detector

[ Keysight Spectrum Analyzes - Oceupied B

\ Trig: Free Run
#Atten: 20 dB

=
#IFGain:Low
Ref 30.00 dBm

Clear Write

Center 5.29 GHz

#Res BW 820 kHz VBW 8 MHz

Occupied Bandwidth Total Power
77.289 MHz

-24.397 kHz
81.94 MHz x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-135. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 54, MCS3)

Center Freq: 5.290000000 GHz
AvglHold: »100100

% of OBW Power

08:18:15 PMAug 13, 2021

Radio Std: None

Radio Device: BTS

Clear Write

Average

g Trrrre——"

Max Hold

Span 200 MHz;
Sweep 1ms|

99.00 %

-26.00 dB

Plot 7-138. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 58, MCS3)
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[ Keysight Spectrum Analyze - Occupied BW
[ T

Center Freq: 5.580000000 GHz
Trig: Free Run AvglHold:>100100
#Atten: 20 dB

Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

#Res BW 240 kHz VBW 2.4 MHz

Occupied Bandwidth Total Power 28.0 dBm

17.915 MHz
-11.909 kHz % of OBW Power
22.22 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

[ Keysight Spectrum Analyze - Occupied BW
[ T

Center Freq: 5.550000000 GHz
 Trig: Free Run AvglHold:>100100
#Atten: 20 dB

Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

Center 5.55 GHz

#Res BW 430 kHz VBW 4 MHz Sweep 1ms|

Occupied Bandwidth Total Power 22.9 dBm

37.951 MHz
11.001 kHz % of OBW Power
41.36 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

Plot 7-139. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS3)

Keysight Spectrum Analyzer - Occupied BW 2 | ar e
R 7 01:26:44 PM Aug 18, 2021
Radio Std: Nane

" TraceiDetector
ree Run Avg|Hold:>100/100
20 4B Radio Device: BTS

L NS

RBW 220 [ Center Freq: 6.680000000 GH:
b

Ref 30.00 dBm

Clear Write
S,

Lagoni,
Moo .

Center 5.58000 GHz
#Res BW 220 kHz

Span 50.00 MHz|

VBW 2.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 26.5 dBm
18.936 MHz
-16.805 kHz % of OBW Power

20.87 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Plot 7-140. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 116, MCS3)

Plot 7-142. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 110, MCS3)

KEYSIGHT lngut RF Input Z 5001 Atten. 20 B Tig: Free Run
Ci C  ComCCom Preamp: Off Gater OFf

Cenler Freq. 5.530000000 GHz
RL Couping AC 00
v Align’ Auto FreqRef Int(S) W Path Standard #IF Gain Low

NFE: Off

glHold:>*
Radio Sid: None:

Trace Type
Clear [ Wite

Trace Average

Scale/Div 10.0 dB Ref Value 30.00 dBm

Max Hold

Min Hold

Center 5.5300 GHz
#Res BW 820.00 kHz

Video BW 8.0000 MHz
Sweep 1.00 ms (1001 pts)|

Qccupied Bandwidth
Total Power

Transmit Freq Ermor % of OBW Power
% dB Bandwidth 0 xdB

29l ? L

Plot 7-143. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 106, MCS3)

. Keysight Spectrum Analyzer - Occupied BW
AL NSEN 1GH 02:39:45 PM Al 18, 2021

Center Freq: 5.550000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>1001100

#Atten 20 dB

AFGain:Low Radio Device: BTS

Ref 30.00 dBm

Clear Write
i,

L]
e s

e
e

et

hy

Span 100.0 MHz)

Center 5.55000 GHz
£ Sweep 1ms|

#Res BW 430 kHz VBW 4 MHz

Total Power 25.0 dBm

Occupied Bandwidth
36.337 MHz
-58.253 kHz % of OBW Power
40.74 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Plot 7-141. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 110, MCS3)

[ Keysight Spectrum Analyze - Occupied BW
[ T 061
Radie Std: None

N Center Freq: 5.530000000 GHz
S Trig: Free Run AvglHold:>100100
#Atten: 20 dB Radio Device: BTS

#IFGain:Low

Ref 30.00 dBm

Center 5.53 GHz

#Res BW 820 kHz VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 22.1 dBm

77.315 MHz
6.252 kHz % of OBW Power
81.74 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Plot 7-144. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106, MCS3)

PCTEST

FCC ID: BCGA2568 G
IC: 579C-A2568

Proud to be partof @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-14.BCG

Test Dates:
6/2/2021 — 8/26/2021

EUT Type:
Tablet Device

Page 53 of 569

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




Proud to be part of &

N\ PCTEST

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.200000000 GHz
Trig: Free Run
#Atten: 20 dB

Radio Std:
AvglHold:>100100

02:01:59 PM

Radio Device: BTS

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Ref 30.00 dBm

#Res BW 300 kHz
Occupied Bandwidth
18.317 MHz

-18.468 kHz
29.32 MHz

Transmit Freq Error
x dB Bandwidth

VBW 3 MHz

Span 50 MHz
Sweep 1ms|

Total Power 25.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq: 5.230000000 GHz
\ Trig: Free Run
#Atten: 20 dB

03:25:32 P
Radio Std

AvglHold:>100100
Radio Device: BTS

Ref 30.00 dBm

Center 5.23 GHz
#Res BW 560 kHz

Occupied Bandwidth

38.210 MHz
4.584 kHz
55.36 MHz

Transmit Freq Error
x dB Bandwidth

VBW 6 MHz

Total Power 27.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot 7-145. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 40, MCS5)

Plot 7-148. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) - Ch. 46, MCS5)

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.200000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

12:01:52 AM Aug 06, 2021
Radio Std: None

Radio Device: BTS

[ Keysight Spectrum Analyzer - Oceupied B

#IFGain:Low

Center Freq: 5.210000000 GHz
S Trig: Free Run
#Atten: 20 dB

10:08:46 PHug 14, 2021
Radic Std: None
AvglHold:>100100

Radio Device: BTS

Ref 30.00 dBm

T b O

P
s

#Res BW 300 kHz
Occupied Bandwidth
19.188 MHz

22.407 kHz
29.80 MHz

Transmit Freq Error
x dB Bandwidth

VBW 3 MHz

Total Power 27.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

st

Ref 30.00 dBm

eI T TR

Center 5.21 GHz

Occupied Bandwidth

75.781 MHz
84.320 kHz
81.50 MHz

Transmit Freq Error
x dB Bandwidth

}
st i

Span 200 MHz;

VBW 8 MHz Sweep 1ms|

Total Power 21.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Plot 7-146. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 40, MCS5)

Plot 7-149. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 42, MCS5)

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.230000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

Std: None

Radio Device: BTS

[ Keysight Spectrum Analyzes - Occupied BW.
3

#IFGain:Low

Ref 30.00 dBm

#Res BW 620 kHz
Occupied Bandwidth
37.342 MHz

54.235 kHz
58.32 MHz

Transmit Freq Error
x dB Bandwidth

VBW 6 MHz

Total Power 27.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Center Freq: 5.210000000 GHz
B Trig: Free Run
" gAtten: 20 dB

10:09:51 P
Radio Std: None
AvglHold:>100100

Radio Device: BTS

Ref 30.00 dBm

Center 5.21 GHz

Occupied Bandwidth

77.194 MHz
13.380 kHz
81.79 MHz

Transmit Freq Error
x dB Bandwidth

S Ao g

Span 200 MHz;

VBW 8 MHz Sweep 1ms|

Total Power 21.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Plot 7-147. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 46, MCS5)

Plot 7-150. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 42, MCS5)
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[ Keysight Spectrum Analyzes - Occupied BW.
3

Center Freq: 5.280000000 GHz
o Trig: Free Run AvglHold:>100100
FGainLow | #Atten: 20 dB Radio Device: BTS

Ref 30.00 dBm
et s o o

i pRieEry
PRRY IS

Span 50 MHz
#Res BW 300 kHz VBW 3 MHz Sweep 1ms|

Occupied Bandwidth Total Power 27.2 dBm
18.239 MHz

Transmit Freq Error -27 Hz % of OBW Power 99.00 %
x dB Bandwidth 28.51 MHz x dB -26.00 dB

STATUS

[ Keysight Spectrum Analyzes - Occupied BW.
3

Center Freq: 5.270000000 GHz
\ Trig: Free Run AvglHold:>100100
#Atten: 20 dB Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

Center 5.27 GHz
#Res BW 510 kHz VBW 5 MHz

Occupied Bandwidth Total Power 26.7 dBm
38.094 MHz

Transmit Freq Error -7.148 kHz % of OBW Power 99.00 %

x dB Bandwidth 49.64 MHz x dB -26.00 dB

STATUS

Plot 7-151. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 56, MCS5)

Plot 7-154. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) - Ch. 54, MCS5)

[ Keysight Spectrum Analyzes - Occupied BW.
3

T 03:14:06 7M.
Center Freq: 5.280000000 GHz Radio Std: No

o Trig: Free Run AvglHold:>100100
FGainLow | #Atten: 20 dB Radio Device: BTS

Ref 30.00 dBm

st

[

#Res BW 330 kHz VBW 3 MHz
Occupied Bandwidth Total Power 28.0 dBm
19.383 MHz

Transmit Freq Error -235Hz % of OBW Power 99.00 %
x dB Bandwidth 32.11 MHz x dB -26.00 dB

st

[ Keysight Spectrum Analyzer - Oceupied B

Center Freq: 5.290000000 GHz
S Trig: Free Run AvglHold:>100100
#Atten: 20 dB Radio Device: BTS

#IFGain:Low

Ref 30.00 dBm

R L

Center 5.29 GHz Span 200 MHz;
#Res BW 820 kHz VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 20.3 dBm
75.791 MHz

Transmit Freq Error -8.289 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.64 MHz x dB -26.00 dB

Plot 7-152. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) - Ch. 56, MCS5)

Plot 7-155. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 58, MCS5)

[ Keysight Spectrum Analyzes - Occupied BW.
3

T 62:33:26 M
Center Freq: 5.270000000 GHz Ra Std: None
o Trig: Free Run AvglHold:>100100
FGainLow | #Atten: 20 dB Radio Device: BTS

Ref 30.00 dBm

#Res BW 560 kHz VBW 6 MHz
Occupied Bandwidth Total Power 27.2 dBm
37.139 MHz

Transmit Freq Error 19.357 kHz % of OBW Power 99.00 %
x dB Bandwidth 56.33 MHz x dB -26.00 dB

[ Kevaght Spectrum Ansiyze - Occupied B4
L N 10:07:45 PM Aut
Center Freq: 5.280000000 GHz Radio Std: None
o Trig: Free Run AvglHold:>100100
FGainLow | #Atten: 20 dB Radio Device: BTS

Ref 30.00 dBm

SO PV )

b i

Center 5.29 GHz Span 200 MHz;
#Res BW 820 kHz VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 21.5 dBm
77.198 MHz

Transmit Freq Error 59.245 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.39 MHz x dB -26.00 dB

Plot 7-153. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 54, MCS5)

Plot 7-156. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) - Ch. 58, MCS5)
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[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.580000000 GHz Ra Std.
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

Radio Device: BTS

[ Keysight Spectrum Analyzes - Occupied BW.
3

Ref 30.00 dBm

#Res BW 240 kHz
Occupied Bandwidth
17.962 MHz

-0.944 kHz
23.68 MHz

Transmit Freq Error
x dB Bandwidth

VBW 2.4 MHz

Total Power 27.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

ES
#IFGain:Low

Center Freq: 5.550000000 GHz
 Trig: Free Run
#Atten: 20 dB

H:
AvglHold:>100100

01:09:35 AM Aug 07, 2021
Radio Std: None

Radio Device: BTS

Ref 30.00 dBm

Center 5.55 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

B

38.026 MHz

-27.522 kHz
41.47 MHz

ity

VBW 4 MHz

Total Power

% of OBW Power
x dB

STATUS

22.8 dBm

99.00 %
-26.00 dB

Plot 7-157. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS5)

Plot 7-160. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 110, MCS_S)

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.580000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

03:19:27 P
Radio Std: Nos

Radio Device: BTS

[ Keysight Spectrum Analyzer - Oceupied B

#IFGain:Low

Center Freq: 5530000000 GHz
S Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

6 PH Aug 13, 2021

o Std: None.

Radio Device: BTS

Ref 30.00 dBm

#Res BW 300 kHz
Occupied Bandwidth
19.209 MHz

-13.160 kHz
28.43 MHz

Transmit Freq Error
x dB Bandwidth

VBW 3 MHz

Total Power 27.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

st

Ref 30.00 dBm

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

75.869 MHz

-14.863 kHz
81.93 MHz

VBW 8 MHz

Total Power

% of OBW Power
x dB

Span 200 MHz;
Sweep 1ms|

21.2 dBm

99.00 %
-26.00 dB

Plot 7-158. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 116, MCS_)

Plot 7-161. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 106, MCS5)

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.550000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

Std: None

Radio Device: BTS

[ Keysight Spectrum Analyzes - Occupied BW.
3

Ref 30.00 dBm

#Res BW 430 kHz
Occupied Bandwidth
36.537 MHz

-10.304 kHz
41.61 MHz

Transmit Freq Error
x dB Bandwidth

A,

VBW 4 MHz

Total Power 25.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

T

#IFGain:Low

Center Freq: 5530000000 GHz

B Trig: Free Run
" gAtten: 20 dB

10:23:03 PM Au
Radio Std: None

AvglHold:>100100

Radio Device: BTS

Ref 30.00 dBm

AP

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

P YR S AV S

77.246 MHz

-37.477 kHz
81.41 MHz

VBW 8 MHz

Total Power

% of OBW Power
x dB

L T Y

Span 200 MHz;
Sweep 1ms|

19.4 dBm

99.00 %
-26.00 dB

Plot 7-159. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 110, MCS5)

Plot 7-162. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106, MCS5)
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7.3 6dB & 99% Bandwidth Measurement — 802.11a/n/ac/ax(SU)
§2.1049; §15.407 (e); RSS-Gen [6.7]

Test Overview and Limit

The bandwidth at 6dB down from the highest in-band spectral density is measured with a spectrum analyzer
connected to the antenna terminal while the EUT is operating at its maximum duty cycle, at its maximum power
control level, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies.
The spectrum analyzer’s bandwidth measurement function is configured to measure the 6dB bandwidth.

In the 5.725 - 5.850GHz band, the 6dB bandwidth must be = 500 kHz.

Test Procedure Used

ANSI C63.10-2013 — Section 6.9.2
KDB 789033 D02 v02r01 — Section C

Test Settings
1. The signal analyzers’ automatic bandwidth measurement capability was used to perform the 6dB bandwidth
measurement. The “X” dB bandwidth parameter was set to X = 6. The automatic bandwidth measurement
function also has the capability of simultaneously measuring the 99% occupied bandwidth. The bandwidth
measurement was not influenced by any intermediate power nulls in the fundamental emission.
2. RBW =100 kHz

3. VBW >3 x RBW
4. Detector = Peak
5. Trace mode = max hold

6. Sweep = auto couple

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

it m
R LI 1]

EUT

Figure 7-2. Test Instrument & Measurement Setup
Test Notes

1. All antenna configurations and data rates were investigated and only the worst case are reported.

2. The data rates have been classified into three different groups; low data rate, middle rate, and high data
rate. All three data rate groups of data rate have been investigated and only the worst case data rate per
group is reported.

3. Low, mid, and high channels were tested and tabular data has been reported. Only mid channel bandwidth
plots have been reported.
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Antenna 5T 6dB & 99% Bandwidth Measurements

Frequency | Channel Measureq 99% Measureq 6dB Minimum 6dB _
[MHz] No. 802.11 Mode | Data Rate [Mbps] chup|ed Bandwidth Bandwidth Pass / Fall
Bandwidth [MHz] [MHz] [MHZz]
5745 149 n (20MHz) 19.5/21.7 (MCS2) 17.66 17.29 0.50 Pass
5785 157 n (20MHz) 19.5/21.7 (MCS2) 17.69 17.00 0.50 Pass
5825 165 n (20MHz) 19.5/21.7 (MCS2) 17.65 16.99 0.50 Pass
5745 149 ax (SU) (20MHz) | 24/25.8 (MCS2) 18.90 18.89 0.50 Pass
- 5785 157 | ax(SU) (20MHz) | 24/25.8 (MCS2) 18.90 18.92 0.50 Pass
o 5825 165 | ax(SU) (20MHz) | 24/25.8 (MCS2) 18.88 18.87 0.50 Pass
5 5755 151 n (40MHz) 40.5/45 (MCS2) 36.16 35.71 0.50 Pass
5795 159 n (40MHz) 40.5/45 (MCS2) 36.24 36.65 0.50 Pass
5755 151 | ax(SU) (40MHz) | 49/51.6 (MCS2) 37.89 38.15 0.50 Pass
5795 159 | ax(SU) (40MHz) | 49/51.6 (MCS2) 37.92 38.14 0.50 Pass
5775 155 ac (80MHz) 87.8/97.5 (MCS2) 75.39 75.56 0.50 Pass
5775 155 | ax(SU) (80MHz) | 102/108.1 (MCS2) 77.09 77.72 0.50 Pass
Table 7-11. Conducted Bandwidth Measurements Antenna 5T (Low Data Rate)
Frequency | Channel Measureq 99% Measureq 6dB Minimum 6dB .
[MHz] No. 802.11 Mode | Data Rate [Mbps] chupled Bandwidth Bandwidth Pass / Fail
Bandwidth [MHz] [MHz] [MHz]
5745 149 n (20MHz) 26/28.9 (MCS3) 17.67 17.66 0.50 Pass
5785 157 n (20MHz) 26/28.9 (MCS3) 17.72 17.65 0.50 Pass
5825 165 n (20MHz) 26/28.9 (MCS3) 17.68 17.66 0.50 Pass
5745 149 | ax(SU) (20MHz) | 33/34.4 (MCS3) 18.91 18.94 0.50 Pass
- 5785 157 | ax(SU) (20MHz) | 33/34.4 (MCS3) 18.94 18.98 0.50 Pass
5 5825 165 | ax(SU) (20MHz) | 33/34.4 (MCS3) 18.92 18.95 0.50 Pass
,§ 5755 151 n (40MHz) 54/60 (MCS3) 36.22 36.42 0.50 Pass
5795 159 n (40MHz) 54/60 (MCS3) 36.30 36.43 0.50 Pass
5755 151 | ax(SU) (40MHz) | 65/68.8 (MCS3) 37.88 38.21 0.50 Pass
5795 159 | ax(SU) (40MHz) | 65/68.8 (MCS3) 37.88 38.21 0.50 Pass
5775 155 ac (80MHz) 117/130 (MCS3) 75.29 75.55 0.50 Pass
5775 155 | ax(SU) (80MHz) | 136/144.1 (MCS3) 77.09 77.97 0.50 Pass
Table 7-12. Conducted Bandwidth Measurements Antenna 5T (Mid Data Rate)
Frequency | Channel Measured_ 99% Measurec_i 6dB MinimurQ 6dB _
[MHz] No. 802.11 Mode | Data Rate [Mbps] chupled Bandwidth Bandwidth Pass / Fail
Bandwidth [MHz] [MHz] [MHz]
5745 149 n (20MHz) 52/57.8 (MCSb5) 17.88 17.77 0.50 Pass
5785 157 n (20MHz) 52/57.8 (MCS5) 17.93 17.74 0.50 Pass
5825 165 n (20MHz) 52/57.8 (MCS5) 17.82 17.75 0.50 Pass
5745 149 | ax(SU) (20MHz) | 65/68.8 (MCS5) 19.08 19.10 0.50 Pass
- 5785 157 ax (SU) (20MHz) 65/68.8 (MCS5) 19.10 19.07 0.50 Pass
5 5825 165 | ax(SU) (20MHz) | 65/68.8 (MCS5) 19.07 19.08 0.50 Pass
g 5755 151 n (40MHz) 108/120 (MCS5) 36.47 36.52 0.50 Pass
5795 159 n (40MHz) 108/120 (MCS5) 36.53 36.52 0.50 Pass
5755 151 | ax(SU) (40MHz) | 130/137.6 (MCS5) 38.07 38.19 0.50 Pass
5795 159 | ax(SU) (40MHz) | 130/137.6 (MCS5) 38.10 38.19 0.50 Pass
5775 155 ac (80MHz) 234/260 (MCS5) 75.68 76.53 0.50 Pass
5775 155 | ax(SU) (80MHz) | 272/288.2 (MCS5) 77.03 77.91 0.50 Pass

Table 7-13. Conducted Bandwidth Measurements Antenna 5T (High Data Rate)
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[ Keysight Spectrum Analyzes - Occupied BW.
3

Center Freq: 5.785000000 GHz
o Trig: Free Run AvglHold:>100100
#IFGain:Low #Atten: 20 dB

Radio Device: BTS

Ref 30.00 dBm

Span 50 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 29.3 dBm

17.689 MHz
410204 kHz % of OBW Power  99.00 %
17.00 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

[ Kevaght Spectrum Ansiyze - Occupied B4
RL I 10:03:06 AM Aug 05, 2021

Center Freq: 5.755000000 GHz Radio Std: None

\ Trig: Free Run AvglHold:>100100

#Atten: 20 dB

Radio Device: BTS

ES
#IFGain:Low

Ref 30.00 dBm

Al Rl

Span 100 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 29.7 dBm

37.891 MHz
7974kHz % of OBW Power  99.00 %
38.15 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

Plot 7-163. 6dB BW & 99% OBW Antenna 5T (20MHz BW 802.11n — Ch. 157, MCS2)

Plot 7-166. 6dB BW & 99% OBW Antenna 5T (40MHz BW 802.11ax(SU) — Ch. 151, MCS2)

10:58:18 PM &
Radio Std: N

[ Keysight Spectrum Analyzes - Occupied BW.

Center Freq: 5.785000000 GHz
Trig: Free Run AvglHold:>100100

MFGainow © #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

Span 50 MHz

#VBW 300 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 27.2 dBm

18.900 MHz
415143 kHz % of OBW Power  99.00 %
18.92 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

=

[ Keysght Spectrum Analyze - Occupied B
7 e 11:57:59 AM Aug 05, 2021
Center Freq: 5.775000000 GHz Radic Std: None
oo Trig: Free Run AvglHold: »100100
#IFGain:Low #Atten: 20 dB

Radio Device: BTS

Ref 30.00 dBm
[T TBR l-"*"'-ml-\l_muu‘,[ 1§

Sl

Center 5.775 GHz
#Res BW 100 kHz

Span 200 MHz;

#VBW 300 kHz Sweep 19.13ms

Total Power 26.2 dBm

Occupied Bandwidth
75.390 MHz
-20.376 kHz % of OBW Power  99.00 %
75.56 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

usc T

Plot 7-164. 6dB BW & 99% OBW Antenna 5T (20MHz BW 802.11ax(SU) — Ch. 157, MCS2)

Plot 7-167. 6dB BW & 99% OBW Antenna 5T (80MHz BW 802.11ac — Ch. 155, MCS2)

[ Keysight Spectrum Analyzer - Oceupied B

e #1Aug05, 2021
Center Freq: 5.755000000 GHz R : None

oo Trig: Free Run AvglHold: »100100
#IFGain:Low #Atten: 20 dB

Radio Device: BTS

Ref 30.00 dBm

bl plulub ity !_w..\. L
i

1

W
v ww.f bt S
W

i

Center 5.755 GHz
#Res BW 100 kHz

Span 100 MHz

#VBW 300 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 29.4 dBm

36.163 MHz
46.553kHz % of OBW Power  99.00 %
3571MHz  xdB -6.00 dB

Transmit Freq Error
x dB Bandwidth

=

[ Keysght Spectrum Analyze - Occupied B
; e 10:21:28 AM Aug 05, 2021

Center Freq: 5.775000000 GHz Radic Std: None

\ Trig: Free Run AvglHold: »100100

WFGabnLow * #Atten: 20 B Radio Device: BTS

Ref 30.00 dBm

Clear Write

aTe \ll.m..JI-'UA.J"Iil;l..l.ﬁwd.-.\l‘h}.,,,l s i)

Center 5.775 GHz
#Res BW 100 kHz

Span 200 MHz;

#VBW 300 kHz Sweep 19.13ms

Total Power 28.4 dBm

Occupied Bandwidth
77.090 MHz
-53.453 kHz % of OBW Power  99.00 %
77.72 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

fusc st

Plot 7-165. 6dB BW & 99% OBW Antenna 5T (40MHz BW 802.11n — Ch. 151, MCS2)

Plot 7-168. 6dB BW & 99% OBW Antenna 5T (80MHz BW 802.11ax(SU) — Ch. 155, MCS2)
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[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Center Freq: 5.785000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

03:16:09 P&
Radio Std: N

Radio Device: BTS

[ Keysight Spectrum Analyzes - Occupied BW.
3

ES
#IFGain:Low

Ref 30.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
17.716 MHz

8.259 kHz
17.65 MHz

Transmit Freq Error
x dB Bandwidth

=

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms

Total Power 29.4 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Center Freq: 5.755000000 GHz
\ Trig: Free Run
#Atten: 20 dB

11:01:15 M Aug 06, 2021
Radio Std: None
AvglHold:>100100

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
37.876 MHz

Transmit Freq Error

x dB Bandwidth 38.21 MHz

=

-37.689 kHz

WEXWPOPERETERY

PR

Span 100 MHz;

#VBW 300 kHz Sweep 9.6 ms

Total Power 26.0 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Plot 7-169. 6dB BW & 99% OBW Antenna 5T (20MHz BW 802.11n — Ch. 157, MCS3)

Plot 7-172. 6dB BW & 99% OBW Antenna 5T (40MHz BW 802.11ax(SU) — Ch. 151, MCS3)

[ Keysight Spectrum Analyzes - Occupied BW.

ES
#IFGain:Low

Center Freq: 5.785000000 GHz
Trig: Free Run
#Atten: 20 dB

AvglHold:>100100

tdl: N

Radio Device: BTS

[ Keysight Spectrum Analyzer - Oceupied B

#IFGain:Low

Ref 25.00 dBm

Center 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
18.938 MHz
-3.524 kHz
18.98 MHz

Transmit Freq Error
x dB Bandwidth

=

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms

Total Power 27.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Ref 30.00 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

75.294 MHz
9.405 kHz
75.55 MHz

Transmit Freq Error
x dB Bandwidth

usc

Center Freq: 5.775000000 GHz
m Trig: Free Run
#Atten: 20 dB

LAk J‘V*“"U-J Mo

03:30:12 PH g 17,2021
Radic Std: None
AvglHold: »100100

Radio Device: BTS

e,
i
aallgl

Span 200 MHz;

#VBW 300 kHz Sweep 19.13ms

Total Power

% of OBW Power
x dB

99.00 %
-6.00 dB

T

Plot 7-170. 6dB BW & 99% OBW Antenna 5T (20MHz BW 802.11ax(SU) — Ch. 157, MCS3)

Plot 7-173. 6dB BW & 99% OBW Antenna 5T (80MHz BW 802.11ac — Ch. 155, MCS3)

[ Keysight Spectrum Analyzer - Oceupied B

==
#IFGain:Low

Ref 30.00 dBm

Center Freq: 5.755000000 GHz
\ Trig: Free Run
#Atten: 20 dB

AvglHold: »100100

felaa b4 IM A g beh S

Center 5.755 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.217 MHz
-3.257 kHz
36.42 MHz

Transmit Freq Error
x dB Bandwidth

=

#VBW 300 kHz

y

Total Power 29.4 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

MAug 17,2021

: None

Radio Device: BTS

Sweep 9.6 ms

[ Keysight Spectrum Analyzer - Oceupied B

==
#IFGain:Low

Ref 30.00 dBm

Center 5.775 GHz
#Res BW 100 kHz
Occupied Bandwidth
77.088 MHz
34.822 kHz
77.97 MHz

Transmit Freq Error
x dB Bandwidth

=

Center Freq: 5.775000000 GHz
\ Trig: Free Run
#Atten: 20 dB

AvglHold: »100100
Radio Device: BTS

Clear Write

Span 200 MHz;

#VBW 300 kHz Sweep 19.13ms

Total Power 25.6 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

st

Plot 7-171. 6dB BW & 99% OBW Antenna 5T (40MHz BW 802.11n — Ch. 151, MCS3)

Plot 7-174. 6dB BW & 99% OBW Antenna 5T (80MHz BW 802.11ax(SU) — Ch. 155, MCS3)
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